o
P

O S T e S

\

L

AMCO NO,

10257
10189
10871
10696
11025

10696
10945
11102
10867
11021

11037
10420
10024
11029
-10143

10148
10585
10489
10232
10264

10226
11035
10585
10098
10061

10391
10013
10832
10263
10499

10599
10068
10860
10870
10710

10647
10710
10665
10135
10665

4681

J.

CASE NO,

40421
13-448
13-648
13-776
13-1648

13-12112
13-14144
13-14164
13-20104
13-20112

13-20128
19-836
25.2218
25-1010
25-1012

25-1014
25-1112
25-=1124
25=-1224
25=-1314

25-1324
25-1618
25-1712
02«8
02«12

92-14
95-7
95-8
95-14
111-330

111-401
111-410
111=517
111-.524
111-528

111-538
111-539
111=-601
111-617
11i1-618

Effective:

t

I, CASE PARTS PRICE

TQ{\QCEIST

DESCRIPTION

Bearing Cup Inner

Machine Bolt 7/8 x 3 NC, PLT, G
Machine Bolt 3/8 x 3 NC, PLT, G
Machine Bolt 3/4 x 7 NC, PLT
Machine Bolt 1 x 3 NC, PLT, GRS

Machine Bolt 3/4 x 7 NC, PLT
Hex Bolt 7/8 x 9 NC, PLT

Hex Bolt 7/8 x 10 NC, PLT
Machine Bolt 1-1/4 x 6-1/2 NC,P
Machine Eolt 1-1/4 x 7 NC

Machine Bolt 1-1/4 x 8 NC
Plow Bolt 1/2 x 2-1/4 KC, PLT
Square Nut 1.1/8'" Heavy

Hex Nut 5/8 NC

Hex Nut 3/4 NC

Hex Nut 7/8 KC

Hex Nut 3/4 NF, CH

Hex Nut, Gang Bolt 1-1/2 NF, CH
Hex Nut 1-1/2 NC, Slotted

Nut, 7/8 NF, Slotted

Nut, Gang Boli 1«1/2 NF Slotted
Hex Nut, 1-1/8 NC Heavy SF

Hex Nut 3/4 ¥F, CH

Lock Washer, 1/2 PLT

Lock Washer, 3/4 PLT

Lock Washer, 7/8 PLT

Cut Washer 7/16

Cut Washer 1/2 PLT

Flat Washer 7/8

Carriage Bolt 3/8 x'1-3/4 NC, P

Carriage Bolt 7/16 x 1 NC
Carriage Bolt 7/16 x 1~-1/2 NC *
Carriage Bolt 1/2 x 1 NC, PLT
Carriage Bolt 1/2 x 1-1/2NGPLIG
Carriage Bolt, 1/2 x 2 NC, PLT

Carriage Bolt. 1/2 x 4 NC, PLT

Carriage Bolt 1/2 x 2 NC, PLT G
Carriage Bolt 5/8 x 2 NC, PLT,
Carriage Bolt 5/8 x 1-3/4 NC, P
Carriage Bolt §5/8 x 2 NC, PLT,G

~-Page 1~



AMCO NO,

10722
11000
10130
10073
10389

10579
11130
10370
10773
10871

10766
10785
10785
10710
- 10834

10833
10818
10851
10042
10666

10670
10113
10671
10727
10320

10865
10697
10696
10696
10189

10760
109245
10373
10228
10618

10138
11048
10148
10873
10053

4681

#

Effective;

J, I, CASE PARTS PRICE LIST

CASE NO,

111-619
111-624
111-626
111=-627
111=707

111=709
111=776
111~-800
113-203
113=241

113=257
113-410
113-412
113=421
113-431

113=447
113-607
113-628
113=-630
113-647

113«708
113=-710
113=-714
113=716
113-717

113=735
113=759

113-7667%

113=776
113-808

113-817
113~-828
113=-902
113-903
129-104

129-107
129-108
129-109
128-113
129-153

DESCRIPTION

Carriage
Carriage
Carriage
Carriage
Carriage

Carriage
Carriage
Carriage

Bolt
Bolt
Bolt
Bolt
Bolt

Bolt
Bolt
Bolt

5/8
5/8
5/8
5/8
3/4

3/4
1 x
5/8

2-1/2 NC, I
6-1/2 NC

5 NC, PLT
6 NC, PLT
2-1/2 NC,PL

E -

3 NF, HT
NC, PLT, GF
5-1/2 NC

P B

Machine Bolt 3/8 x 3-1/2 NC, PI
Machine Bolt 3/8 x 3 NC, PLT,GF

Machine Bolt 3/8 x 2-1/2 NC
Carriage Bolt 1/2 x 1-1/2 NC, I
Machine Bolt 1/2 x 1-1/2 NC; PI
Carriage Bolt 1/2 x 2 NC, PLT
Cap Screw 1/2 x 4 NC, PLT

Machine Bolt 1/2 x 3-1/2 NC, PI
‘Machine Bolt 5/8 x 1-1/2 NGPLTY
Machine Bolt 5/8 x 2-1/2 NC, PI
Machine Bolt 5/8 x 6 NC,*PLT
Machine Bolt 5/8 x 5 NC, PLT, (
Machine Bolt 3/4 x 2 NC, PLT, (
Machine Bolt 3/4 x 4 NC, PLT, (
Machine Bolt 3/4 x 5 NC, PLT, (
Machine Bolt 3/4 x 3 NC, PLT
Machine Bolt 3/4 x 3=1/2 NC, Pl
Machine Bolt 3/4 x 9 NC, PLT
Machine Bolt 3/4 x 7-1/2 NC, P
Machine Bolt 3/4 x 7 NC, PLT
Machine Bolt '3/4 x 7 NC, PLT
Machine Bolt 7/8 x.3 NC, PLT, ¢
Machine Bolt 7/8 x 5=-1/2NCPLTQ]
Machine Bolt 7/8 x 9 NC, PLT
Machine Bolt 1 x 3=-1/2 NC, PLT
Machine Bolt 1 x 4~1/2 NC, PLT
Hex Nut 7/16 NC, PLT

Hex Nut 5/8 NC, PLT

Hex Nut 3/4 NC, PLT

Hex Nut 7/8 NC

Hex Nut 1-3/8 NC, PLT

Jam Nut ,

~Page 2=



AMCO NO,

11279
10300
10299
10868
10395

10509
10397
10980
10300
10299

1050
1039
10397
10300
10868

10299
10300
10397
10396
10980

10979
10986
10395
10868
10291

10075
10087
10294
10087
10075

10910
10619
10786
11002
10061

10832
10059
10866
10263
10077

4681

J.

CASE NO,

129=-611
131=16
131=-79
131-163
131~165

131=-178
131=-361
131-370
131385
131-.387

131471
131-473
131=-479
131-669
131-698

131-1130
131-1131
131-1134
131-1140
131=-1147

131=1148
131=-1151
131-1182
131-1184
132-71

132~150
132-154
132=311
132-313
132-349

138-162
192-22
192-.23
192-25
192-27

195=106
195-108
195-109
195=-110
195-~113

Effectives J

I, CASE PARTS PRICE LIST

DESCRIPTION

Slotted Hex Nut 1-3/8 NC, PLT
Lock Nut 3/4 NC, PLT, GR=B
Lock Nut 5/8 NC, PLT

Lock Nut 1" NC, PLT, GR=B
Lock Nut 1/2 NC, PLT

Lock Nut 3/8 NC, PLT
Lock Nut 1-1/4 NC, PLT
Lock Nut 1"

Lock Nut 3/4 NC, 'PLT
Lock Nut 5/8 NC, PLT

Lock Nut 3/8 NC, PLT

Lock Nut 1/2 NC, PLT

Lock Nut 1-1/4 NC, PLT
Lock Nut 3/4 NC, PLT, GR-B
Lock Nut 1" NC, PLT

Lock Nut 5/8 NC, PLT

Lock Nut 3/4 NC, PLT

Lock Nut 1-1/4°NC, PLT

Lock Nut 7/8 NC, PLT

Lock Nut (¥or 4 x 8 Cylinder)

Lock Nut (For 4 x 24 Cylinder)
Lock Nut 3/4 « 16 NF

Lock Nut 1/2 NC, PLT, Gr-B
Lock Nut 1" NC, PLT, GR-B
Cotter Pin 5/32 x 1=-1/4

Cotter Pin 1/4 x 1~1/2
. Cotter Pin 1/4 x 2
Cup - Cotter (For 4 Hole Hub)
Cotter Pin 1/4 x 2
Cotter Pin 1/4 x 1-1/2

Roll Pin 5/16 x 2-1/4
Lock Washer 7/16 PLT
Lock Washer 1/2 PLT
Lock Washer 5/8 PLT
Lock Washer 3/4 PLT

Cut Washer 1/2 PLT
Cut Washer 5/8 PLT
Cut Washer 3/4 PLT
Cut Washer 7/8 """
Cut Washer 1l-1/4 PLT

-Page 3=




AMCO NO,

10872
10879
10059
11157
11127

11260
10932
11126
11097
10606
9

10721
11081
10978
10999
10999

10941
10947
11234
11235
10941

11232
10897
11233
11330
10931

10468
10473
10262
10261
10259

10317
10472
10959
10936
10474

10474
11299
11046
11121
10467

Effective:

J. I, CASE PARTS PRICE LIST

CASE NO,

195-114
195~533
195-541
218-911
218-922

218-953
218-1419
218-1426
218-5018
219-3

219-8
219-15
221-14
321-1510
321-1586

321-2112
321~2550
321=-2575
321-2665
'321-3042

-321=-3851

'321-3883
321-3890
321-4270
353=-4

A29062
A29465
A29976
A29977
A30064

A30338
A30580
A30895
A57879
AB1450

D25067
E16592
F23214
F36230
F37383

1

DESCRIPTION

Cut Washer 1-3/8 PLT
Cut Washer 1" PLT
Cut Washer 5/8 PLT

. Swivel Union 1/2 NPTF to 1/2 NP1

Elbow 90° Swivel

Male Branch Tee = Special
Restrictor 1/2 NPT Male,l/2NPTFe
Male Branch Tee
Nipple - Adapter
Grease Fitting (Straight)

Grease Fitting 1/4"
Grease Titting 5/16" Drive-in
Pipe Plug, 1/2 NPT
Serial Number Plate
Serial Number Plate

Warning Decal

Decal, Hyd. Fluld Level
Decal, CASE

Decal, CASE

Decal, Warning

Decal, Warning

Decal, Maintenance Instruction
Decal, Warning

Plate, Model & Pin Number

Cap Plug

Cup, Inner

Cone, Outer

Cone, Outer

Cup, Outer Bearing--
Hub Bolt e

Kiik Pin 1/4"
Cone, Outer
non Ring
Wheel 15 x 8
Hub Cap

Hub Cap

Pub Bolt 1/2 x 1-7/8 = 20 NF
Hub Nut 1/2 NF

Hyd, Hose 1/4 x 72" w/1/4"Fiti
Grease Seal

-Page 4=



\ e g

AMCO NO,

10936
10471
10265
10242
31986

3271
3262
3268
3254
3267

4
10257
10946
3268

. 10258
10265

10262
10254
10256
10242
10469

10912
11072
11236
0434
9204

9205
0436
9206
081

1166

1167
5403 .
10308
10460
1168

0473
9349
0475
0455A
04564

4681

e A L A ——

J. 1. CASE PARTS PRICE LIST

CASE NO,

F37385
G49041
G57007
G57436
H2250S

H259485
H26275
H58065
H58578
H58608

JIC 40421

“T19858
T20079
T28243

T29976
T30011
T30028
T30029
T33023

T33700
T38110
T39714
T51564
T51565

T51566
T51568
T51569
T51571
T51572

T51573
T51574
T51575
T51576
TS51577

T51578
T51579
T51581
T51583
T51584

ﬁ

DESCRIPTION

Wheel 15 x 8 - 6 Hole
Hub Nut

Wheel 15 x 6 = € Hole
Retainer Cap

Blade 18 x 10 Ga, C,0,

Blade 22 x 7 Ga, C,0,

Blade 20 x .180 (7 Ga,) Plaln
Blade 19 x 9 Ga, Plain

Blade 20 x 7 Ga, C.O,

Blade 16 x ,134 (10 Ga,) Plain

Bearing Cup Inner

Hose 1/2 x 48

Blade 18 x ,148 (9 Ga,)
Cone, Inner )
Wheel 15 X 6 - 6 Hole

Cone, Outer
Hub w/2 Cups
Grease Seal
Hub Cap
Cone, Inner

Snap Ring
Retainer Ring
Wheel 15 x 10
Pull Clevis
Bushing

Bushing

Cross Tongue
Bushing
Housing Spring
Cap

Piston Rod

Rod Stud
Compression Spring
Spring

Adjusting Nut

Tongue Pivot Control Rod
Pivot Pin

Main Frame

Gang Frame Clamp - Female
Gang Frame Clamp - Male

-Page 5=

Effective: J



AMCO NO,

9208
9209
10911
0503
9211

9212
9213
' 9352
0459
0460

9441
9442
2404
2404A
- 9480

9481
9482
9350
9351
10904

10905
10906
9272
0471
9484

0504
0505
9214
9443
0506

0507
9353
9444
0508
9207

0439
0465
10869
10265
0525

4681

|

J.

CASE NO,

T51585
T51587
T51588
T51589
T51592

T51593
T51594
T51695
T51596
T515897

T51598
T51599
T51600
T51601
T51602

1561603
T51604
T51606
T51607
T51608

T51609
T51610
T51611
T51614
T51615

T51618
T51619
T51620
T51621
T51622

T51623
T51624
T51625
T51626
T51628

T51630
151632
T51633
T51634
T51635

I,

Effective:

CASE PARTS PRICE LIST

DESCRIPTION

Gang Clamp

Plate

Retainer Pin
Spindle - Single Wheel

Gang Frame

Scraper Bar Bracket

"yU" Bolt

Scraper Bar - 5 Blade
Scraper Bar - 6 Blade
Seraper - Front
Scraper = Hear

' Gang Bolt - 5 Blade

Gang Bolt - 6 Blade
Bumper Washer
Bumper Washer, Tapped

Disk Blade

Disk Blade
Disk Blade
End Bell -~
End Bell =

Flangette (100 MSA) Grease Fitt

22" x 3/16

20" x 3/16
18" x 3/16
Smail
Large

& Drilled
Plain

Plain
Plain

Flangette (100MSB) Grooved

Bearing

Special Spacer Spool
Bearing Rilser
Disk Blade 22" x 3/16 C,O,

Gang Frame
Gang Frame

Scraper Bar -~ 7 Blade
Gang Bolt - 7 Blade

Gang Frame

Assembly " .

Gang Frame Assembly
Scraper Bar -« 8 Blade
Gang Bolt - 8 Blade
Gang Frame Assembly

Pivot Pin

Main Frame Assembly
Wheel Support Assembly

Spindle

Wheel = 15" « 6 Hole
Gang Frame Assembly

-Page 6=

t



Effective:

J. 1. CASE PARTS PRICE LIST

I

- 1 =
AMCO NO, CASE NO, DESCRIPTION
9307 T51636 Scraper Bar - 9 Blade
9273 T51637 Scraper Bar - 10 Blade
9445 T51638 Gang Bolt - 9 Blade
9446 T51639 Gang Bolt - 10 Blade
0472 T51640 Gang Frame Assembly
0520 T51641 Gang Frame Assembly
9305 T51642 Scraper Bar - 11 Blade
9447 T51643 Gang Bolt - 11 Blade

0524 T51644 Gang Frame Assembly
0492 T51645 Gang Frame Assembly
0493 T51646 Gang Frame Assembly
0494 T51647 Gang Frame Assembly
0516 T51648 Gang Frame Assembly
0517 T51649 Gang Frame Assembly
G2668 T51652 Bearing Housing
G11071 T51653 Bearing
11064 T51654 Retainer Ring
0522 T51655 Spacer Spool
0458 T51656 Gang Riser Assembly s
6397 T51657 Bearing Housing Support, Front
6398 T51658 Bearing Housing Support, Rear
0463 T51659 Gang Frame Assembly
0487 T51660 Gang Frame Assembly
0464 T51661 Gang Frame Assembly
0488 T51662 Gang Frame Assembly
0489 T51663 Gang Frame Assembly
9306 T51664 Scraper Bar
9448 T51665 Gang Bolt - 12 Blade
9405 T51666 Scraper Bar - 5 Blade
9450 T51667 Gang Bolt - 5 Blade.-
5481 T51668 End Bell = Small
5482 T51669 ‘'l End Bell = Large
0523 T51670 Spacer Spool
9403 T51671 Spacer Bar
9451 TE1672 Gang Bolt
9274 T51673 Scraper Bar - 7 Blade
9275 T51675 Scraper Bar - 8 Blade
9460 T51676 Scraper Bar - 10 Blade
9453 T51677 Gang Bolt - 8 Blade
9455 T51678 Gang Bolt = 10 Blade
=Page 7=

4681




R TS

B R it

AMCO NO,

9277
9454
0519
9461
9456

9463
7673
7801
10912
10883

0490"
0491
9462
3253
" 2455

9487
3255
3250
3263
2456

10254
10256
9270

04614
04624

10936
. 10933
0579
0593
9752

9628
0578
3276
3055
3275

1479
0572
0570
9754
0571

4681

W e SR T e e e = i

y Effective:

J. I, CASE PARTS PRICE LIST

CASE NO,

T51679
T51680
T51681
T51682
T51683

T51684
T51685
T51687
T51688
T51689

T51690
T51691
T51692
T51693
T51694

T51695
T51696
T&L697
T51699
T51700

T51706
T51707
T51708
T52031
T52032

52673
T52674
T52675
T52676
T52678 .=
7526
T52681 ===
T52682
T52685
52689 T55H
T52697

152699
T52700
T52701
T52702
T52703

DESCRIPTION

Scraper Bar - 9 Blade
Gang Bolt -~ 9 Blade
Gang Frame Assembly
Scraper Bar - 11 Blade
Gang Bolt - 11 Blade

Scraper - Feathering Blade
Spool - Feathering Blade
Blade Cap

Snap Ring

Tongue Jack

Auxiliary Frame - Short
Auxiliary Frame = Long
Spacer Black

Disk Blade - 24" X 3/16 Plain
Disk Blade - 24" X 3/16 C,0,
Disk Blade - 20" x 3/16 C,0O,
Disk Blade =~ 24" x 1/4 Plain
~ Disk Blade - 24" X 1/4 C,0,
Disk Blade = 26" X 1/4 Plain
Disk Blade = 26" X 1/4 C,0,

Q563 Hub W/2 cups. (6 Hole)
Grease Seal

Bushing (Bronze)

Scraper Bar Mount RH
Scraper Bar Mount LH

Wheel 15 x 8 = 6 hole
Hydraulic C ylinder
Gang Frame

Wing Pivot Pin

=" Bolt

=—Trunnion Clamp

Gang Frame '

Disk Blade = 22" x 1/4 Plain
Disk Blade - 16" x 11 Ga,
Disk Blade - 22" x 1/4 C,0,

Spring Housing

Main Frame

Tongue Pivot Control Bracket
Tongue Control Pin

Tongue Control Rod

=Page 8=

g



AMCO NO,

9753
10880
6555
0598
10317

7205
9751
10922
10474
10932

10934
10937

* 10689
10924 -
10926

10927
10379
10378
9623

10470

10463-1
10950
10951
10952
10953

10954
10942
10955
10956
10957

10965
10966
10967
10968
10969

10870
11096
0619
8970
9637

e T A e mn L M Sl mm e pe e A=

T I U

Effective!

J, I, CASE PARTS PRICE LIST

T52704
T52707
TS52708
T32711
T52718

T52722
T52723
T52724
T52725
152726

T52727
T52728
752730
T52731
T52732

T52733
T52734

T52738
152907

T52908
TS52918
T52919
T52920
T52921

T T52922
T52923
T52924
T52925
152926

T52936
152937
T52938

T52939
T52940

T52941
T53058
T53083
T53150
T53178

CASE NO,

T52735 -

DESCRIPTION

Gang Clamp Plate (Large)
Spindle - 1-15/16" Dia,
Hiteh Pin - 1-1/8" Dia,
Retainer Pin

K1lik Pin

"y" Bolt
Manifold
Spindle
Hub Cap
Restricter

Hydraulic Cylinder
Stroke Control
Bolt = Wheel
Hydraulic Hose
Hydraulic Hose

Hydraulic Hose’
Spike

Tine =~ Shank
Bushing

Hub Bolt

Hub, Wheel

Pisten Rod

Tube

Butt

Piston Head

Piston

Clevis - Tee
Rod - Tie

Pin = Clevis
Clip = Hair Pin

Piston Rod
Tube

Head Piston
Piston
Clevis

Rod = Tile

Pin - Clevis

Bracket - SMV & Warning Light
Spacer

Bushing

-Page D=

J



AMCO NO,

0555
6513
9551
9476
9475

0548
5638
9549
0618
9440

0533+
0534
1460
6388
-~ 5396

0388
0553
1483
1484
10691

10916
10917
10918
10925
0567

0568
10920
9408
10982
10983

10984
10885
10987
10995
10265

05914 ===t

0590~
0627
0626
0623

4681

e,

J.

CASE NO,

T53182
T53186
T53187
T53188
1753189

T53190
T53192
T53193
T53194
T53195

T53196
T53197
T§3200
T53201
T53202

T53204
T53206
753207
T53208
T53212

T63214
T53215
T563216
TS53217
T53218

T53219
T53221
T53223
T53286
T53287

T53288
T53289
T53290
T53295
T53675

T53676
T53677
T53687
T53688
T53689

v Effective:

I, CASE PARTS PRICE LIST

DESCRIPTION

Pivot Pin

"U" Bolt

Scraper Bar - 77-7/8"
Scraper Bar - 31-5/8"
Scraper Bar - 40-7/8"

Scraper Bar - 50-1/8"
Pivot Plate Upper
Scraper Bar - 59-3/8"
Pin Gang Hold

Gang Bolt -

Scraper RH
Scraper LH

Hyd, Cylinder Brkt
Pivot Pin

Pivot Pin

Transport Pin
Rockshaft Brg. Base
Side Bar RH

Side Bar LH

Spring

Hydraulic¢ Cylinder
Eydraulic Hose
Hydraulle Hose
Hydraulic Hose
Manifold

Hose Support

Accumulator
Clamp Strap

Rod Piston Assembly .

Tube Assembly

Gland

Piston

Clevis Assembly
Retalner Ring

15 x 6 = 6 Hole VWheel

Bearing Riser Assembly -~ LH
Bearing Riser Assembly = RH

Main Frame
RHockshaft
Pull Clevis

-Page 10=-

J



' Effective:

J., I, CASE PARTS PRICE LIST

AMCO NO, CASE NO, DESCRIPTION

0650 T53620 Clevis Pin

0625 TH3691 Pull Tongue

0855 T53694 - Angle Set Bracket

9856 T53695 Strap

0636 TH3696 Transport Strap

0646 T53699 Gang Frame Front RH
0634 T53700 Bearing Riser RH

99632 T53701 Scraper Bar RH -
10837 T53704 Flangette, 90 MSA

10838 T537056 - Flangette, 90 MSB

9797 « T53706 End Bell, Small

8824 T53707 Insert Sleeve -

9798 TS3708 End Bell,,Large

2030 T53710 End Gang Washer

2116 T33711 Lock Plate

3262 T53712 Blade, 20 x 7 Ga, Plain
0633 T53713 Bearing Riser - LH
9933 TH3714 Scraper Bar - LH
0644 T53715 Rear Gang Frame

9934 T53717 Scraper Bar - RH- -
9935 T53719 Scraper Bar

0639 TS3721 Gang Frame Wing - RH
0629 T53722 Gang Rest

9925 T53723 Anchor Brace .

9926 T53724 Anchor Spring = RH
10826 T53725 Extension Spring

9928 753726 Scraper Bar

0648 T53727 Rod Spring Adjusting
0649 T53728 Pin Wing Hold

3268 T53730 Blade 18" x 9 GA, Plain
0640 T53731 Wing Gang Frame = LH
9927 T53732 Spring Anchor - LH

- 9929 T53733 Scraper Bar

0642 T53734 Wing Gang Frame - RH
10825 TS53735 Spring Extension

99830 T53736 Scraper Bar

0641 T563738 Wing Gang Frame - LH
9931 T63739 Seraper Bar

3254 T53742 Blade, 20" x 7 Ga, C,O,
3186 T53743 Blade, 18" x 10 Ga, C,0,

-=Page 1l
4681




4681

J.
ANCO ¥O, CASE NO.
0413 T53749
0624 T53750
8683 T53751
9921 T53752
8761 T53754
8762 T53755
9922 T53757
0645 T53758
9923 T53759
9924 T53761
0643, T53762
0628 T53766
0647 T53767
2033 T53769
2118 T53770
3269 T53771
3271 T53772
0655 T53773
3267 T53774
G10771 T53781
9550 T53837
0561A T53838
05594 T53839
05584 T53840
05604 T53841
99194 T53870
0703 T53871
0704 T53872
9961 T53934
9962 T53935
100061 T53995
9830 T53996
6165 T53997
04374 T53999
04384 T54000
0473A T54001
04744 T54002
05928 T54072
9565 T54074
05654 T54076

I,

1

, Effective:

CASE PARTS PRICE LIST

DESCRIPTION

Gang Lock - Female
Gang Lock = Male
Lock Strap

Seraper Bar

End Bell - Small

End Bell - Large
Scraper Bar
Gang Frame Front
Scraper Bar
Scraper Bar

Gang Frame Rear
Gang Frame Front
Gang Frame Rear

Gang Bolt

Gang Bolt

Blade, 22" x 7 Ga, Plain
Blade, 22" x 7.Ga, C,O,

Gang Loc¢k %
Blade, 16" x 10 Ga, Plain
Bearing . -

Scraper Bar - 8 Blade
Gang Rest

Bearing Riser - RH
Bearing Riser - Frent Inside
Bearing Riser - LH

Stabllizer Swivel
Rockshaft - 48" Frame
Rockshaft = 85" Frame
Scraper Bar -

Scraper Bar

Hose Holder
Spacer Spool, 7"

__Spacer Spool, 9"

Pivot Bracket .
Tongue Control Rod

Pivot Bracket
Tongue Control Rod
Gang Rest Assembly
Retainer Pin

Wing Gang Frame

~Page 12=



-

AMCO NO,

0727
6554
0564A
05664
0729

7928
100087
05504
1443A
11128

06354
0710
9892
0573A
05744

0742
0741
0754
100098
100099

100170
0764
0763
0762
0758

0759

0745

12224
16001
100134

100136
0608A
0737
0738
05804

0581A
0582A
0583A
0584A
0585A

4681

J, I,
i

CASE NO,

T54077
T54078
T54079
T54080
T54081

T54082
T54083
T54095
T54551
T545527

T54553
T54554
T54556
T54628
T54629

T54643
T54644
T54545

T54646 ]

T54647

T54648
T54649
T54650
T54651
T54652

T54653
T54656
T54657
T54658
T54659

T54600
T54662
T54663
T54664
T54665

T54666
T54667
T54668
T54669
T54670

Effective:

CASE PARTS PRICE LIST

DESCRIPTION

Pivot Pin
Hitch Pin

Wing
Wing

Gang Frame
Gang Frame

Center Tooth Mount

Clamp Strap

HUIT
Pull

Bolt

Clevis

Transport Bar

Hose

Tie

Stabilizer Rod

Rear Cyl, Mount
Swivel
Wing Main Frame RH

Wing

Side
Side

Main Frame LH

Bar RH
Bar LH

Rockshaft Bearing Base
Bearing Plate
Spacer Plate ] -

ScraperlBar Mount.
Manifold Hyd,

Wing
Wing

Gang Frame -~ 7 Blade
Gang Frame - 8 Blade

Bearing Riser « RH

Bearing Riser 'LH

Main Frame

End Gang Washer

Pull Clevis

Nut Wrench <

Nut Wrench

Pull Tongue

Wing Main Frame RH

Wing Main Frame LH

Wing Extension Front RH

Wing Extension Front LH

Wing Extension Front RH & Rear
Wing Extension Front LH & Rear’
Wing Extension Rear RH

Wing Extension Rear LH

-Page 13-

J



FC N, S S R

' Effective:

J. I, CASE PARTS PRICE LIST

o]
ANCO NO, CASE NO, DESCRIPTION
05864 T54671 Wing Extension Front RH
0587A TH54672 ¥Wing Extecnsion Front Li
05884 T54673 Wing Extension Rear RH
0589A T54674 Wing Extension Rear LH
0542 T54683 Gang Lock - Female
0543 T54684 Gang Lock - Male
3412A T55045. Bumper Washer
56224 T55051 Lock Plate - Nut -
N769 T55075 Gang Locks & End Washer
0797 T55076 Gang Locks & Bumper Washer
0806 T55077 Gang Frame = Front
0807 T55078 Gang Frame -~ Rear
0808 T55079 Gang Frame Wing
0809 T55080 Gang Frame Wing
0812 | T55081 Gang Frame Wing
0810 T55082 Wing Latch
9532 T55083 Wing Hold Down- Pin
100320 T55084 Lateh Pin
9960 T55085 Scraper Bar _
0811 T55086 Main Frame Assembly
0788 T55087 Scraper RH
0789 T55088 Scraper LH
0813 T55089 Gang Lock 7" Special
0814 TS55090 Gang Lock 9'" Special
0815 T55091 _ Gang Lock & End Washer
100246 T55092 Gang Bolt
100251 T55093 Gang Bolt
100247 755094 Gang Bolt
100248 T55095 Gang Bolt
1002498 T55096 Gang Bolt
100240 TS55097 Gang Bolt
100244 T55098 Gang Bolt
100241 T55099 Gang Bolt
100242 T55100 Gang Bolt
11155 T55101 Hydraulic Cylinder
100270 T55102 Scraper Blade
100271 T55103 Scraper Leg
11156 T565104 Male Branch Tee = Special
11166 T65105 .{ Hydraulic Hose
11167 T55106 * Hydraulic Hose
~Page 14-
4681




ANCO XNO,

11121
11169
11123
11178
11180

11158
1002562
100245
0769
05694

8901

9902 ¢
04354
11119
11120

5636 g

11109
0816
0817
0818

0819
11111
0948
100104
16023

16003
0870
9477
100479
0871

0597B
16018
11377
11297
11572

11571
3278
100368
11394
11263

4681

J. I,

CASE NO,

T55107
T55108
T55109
T55111
T55113

765118
T65128
T55129
T565130
T66131

T55132
T55133
T65134
T55145
T55146

TS55147
T55148
T55217
T55218
T55219

T55220
T55465
T55578
_T55591
T55793

T55855
T55856
T55869
T55870
T55871

T55872
T55873
T55874
TS55906
T65911

T55912
T55920
T56098
T56157
T56158

Effective:
CASE PARTS PRICE LIST

DESCRIPTION

Hydraulic Hose
Hydraulic Hose
Hydraulic Hose
Piston

Rod

Seal Kit - Repair
Cang Bolt

Gang Bolt

Clevis Pin

Pull Tongue

End Bell -« Small
End Bell - Large
Pull Tongue
Hydraulic Hose
Hydraulic Hose

Pivot Plate -~ Lower
Pressure Lock Valve
Gang Frame = TFront
Gang Frame - Rear
Gang Frame - Front

Gang Frame - Rear

Jack Pin Assembly’
Feathering Blade Scraper LH
Bearing VWasher - 100mm

Bumper Washer - Drilled & Tapped

Bearing Housing
Angle Set Bracket
Scraper Bar Mount
Transport Strap
Retainer Pin

Wing Control Arm - Inslde
Drawbar Clevis

Hydraulic Cylinder

Hub w/2cups,6bolts,6nuts
Disk Blade = 24" x 1/4 Plain

Disk Blade - 24" x 1/4 C,0,
Back-up Blade - 10" x 11 Ga,
Scraper Shank = Specilal
Hydraulic Hose

Hydraulic Cylinder

-Page 15=



AMCO NO,

0824

100178
100062
100132
100272

03124
0714
0198
0711
0994

3430
3431
093
0944
- 0102
0103A
0713
0100
0104
0207

1829
1830
0739
0606
0607

0220
0221
1833
1846

7356

7216
7217
1832
7357
16019

0787
6847
7365
3277
11561

4681

J.

CASE NO,

T56159
TS6160
T56161
T56162
- T56163

T56164
T66165
T56166
756167
T56169

T56170
T56171
T56172
T56173
T56174

T56175
T56176
T56177
T56178
T56179

T56190
T56191
T566192
T56193
T56194

TS56199
T56200
T56203
T56204
T56205

T56206
T56207
T56208
T56209
T56210

T56212
T66214
T56215
T56216
T56218

Effective:

I, CASE PARTS PRICE LIST

DESCRIPTION

Retainer
Retainer
Threaded
Trunnion

Pin
Collar
Rod
Clamp

Spacer

Pull Tongue
Crioss Tongue
Clevis Bolt
Clevis Pin
Transport Pin

Plllow Block Base
Pillow Block Base
Main Frame ‘

Gang Angle Set Bolt
Latch

Retainer Pin

Rear Cylinder Mount

Transport Bar

Depth Adjusting Nut

Hose Holder - -

Scraper RH' .
Scraper LH '
Bearing Riser

Gang Frame - Front
Gang Frame « Rear

Gang
Gang
Gang
Gang

Frame Front
Frame Rear
Bolt
Bolt

Bumper Washer

End Bell - Small
End Bell - Large
Spacer Spool

End Washer

Gang

Belt Nut

Connecting Bolt

Disk Blade = 14" x 3/16 Plain

Disk Blade - 30" x 3/8 C,0,

Disk Blade - 30" x 5/16 C,O0,

Disk Blade = 32" x 5/16 C,0O,
-Page 16~



AMCO NO,

11566
16004
G10218
75897
100105

100135
8552
0920
0866
0802

100578
091
0941
0931
11261

100574
0921
0922
100365
11280

100682
100681
0823
0924
0925

0926
0927
0928
0933
0934

100680
100679
100367
100678
100677

17009
17010
11257
11241
11256

4681

J,

CASE NO,

17566220
T56230
T56231
T56232
T56224

T56235
T56236
T56239
T56240
T56241

T56243
T66244
T56245
TS56246
T56247

T56249
T56250
T56251
T56252
T56254

T56255
T56256
T56257
T56258
T56259

T56260
T56261
T66262
T56263
T56264

T56265
T56266
T56267
T56268
T56269

166270
T66271
T56272
66277
T356278

I, CASE PARTS PRICE LIST

DESCRIPTION

Effective:

Disk Blade -~ 32" x 3/8 Plain

Beraing Housing
Bearing
Bearing Bushing

Bearing Washer - 125mm

Gang DBolt Wrench,
Bushing

Left Rockshaft
Pivot Pin

Link Rockshaft Tie

Pin

Transport Strap
Transport Pin
OQutrigger Bar-
Tongue Jack

Pin .
Gang Frame =~ Front
Gang Frame = Rear
Scraper Bar llount
"y Bolt

Scraper Bar LH
Scraper Bar RH
Gang Frame -~ Front

+

Gang Frame - Rear
Gang Frame -~ Front
Gang Frame ~ Rear
Gang Frame - Front
Gang Frame - Rear
Gang Frame -~ Front
Gang Frame -~ Rear

Seraper Bar LH
Scraper Bar RH
Scraper Bar .
Sceraper Bar LH
Scraper Bar RH

"End Bell = Small

End Bell « Large

Hydraulilc Cylinder
Hydraulic Cylinder
Hydraulic Cylinder

-Page 17=



4681

Scraper Bar

-~Page 18-

Effective:

J, I, CASE PARTS PRICE LIST
AMCO NO, CASE NO, DESCRIPTION
0883 T66281 Gang Frame
0884 T56282 Gang I'rame
0886 T56283 " Gang Frame
0885 T56284 Gang Frame
0888 T56285 Gang Frame
0887 T56286 Gang Frame
0889 T56287 Gang Frame
0890 T56288 Gang Frame
0892 T56Z89 Gang Frame
0891 T56290 Gang Frame
0893 T56291 Gang Frame
0894 T56292 Gang Frame
0886 T56293 Gang Frame
0895 T56294 Gang Frame
0879 T56295 Gang Frame
0880 - T56296 Gang Frame
0827 T56297 Wing Pivot Pin
0824 T56298 Scraper RH
0825 T56299 Scraper LH
0838 T56300 Main Frame
0834 T56303 Rockshaft Tie Link
0842 T56304 Tongue Pivot Bracket
100568 T56305 Pin o
08744 T56306 Turnbuckle
0907 TE6307 Shaft = Stub RH
100683 T56308 Lock Pin
0843 T56309 Wing Main Frame Right
0844 T56310 Wing Main Frame Left
0900 T56311 Gang Frame
100583 T56312 Strap
100573 156313 Pin '
0831 T56316 Pull Tongue
100575 T56317 Pin
11301 T56323 Hydraulic lose
11302 T56324 Hydraulic Hose
11321 T56325 Hydraulic Hose
11323 T566326 Hydraulic Hose
0915 T56327 Gang Frame FRH
11165 T56328 Hydraulic Hose
100534 T56329



ANMCO XNO,

100570
0873
0839
0835
0854

0840
0841
0863A
100567
100576

0942
0899,
0859
0868
0867A

0847 .
0909
100736
0832A
0862

0864
0865
100569
0898
100589

100446
11124
11305
11311
0910

0849
0940
100461
0875
0876

0828
0850
0916
0914
11172

4681

J.

CASE NO,

T56332
T56333
T56334
T56335
T56336

T56337
T56338
T56339
T56340
T56341

T56342
T56343
T56344
T56345
T56346

T56348
T56350
T56351
T56352
T56353

TS563355
T56356
T56357
T56358
T56359

T56360
T56361
T56362
T56363
T56364

T56365
T56366
T56367
T56368
T56369

T56370
T56371
TS6372
TH6373
T56374

I.

CASE PARTS PRICE LIST

?

DESCRIPTION

Pin

Transport Lock
Mailn Frame
Rockshaft RH

Rocks

Rockshaft Pivot Pin

haft LH

Tongue Control Rod

Tongue Pivot Bracket

Pin
Pin

Pin

Gang Frame

Wing

Wheel Mount

Effective:

Center Depth Gauge Bar

Depth

Gauge Stop

Main Frame

Wing
Plate

Main Frame RH

Pull Tongue

Tongue Adjusting Rod

Inside Lift Arm
Qutside Lift Arm .

Pin

Gang Frame FLH

Pin

Scraper Bar
Hydraulic Hose
Hydraulic Hose
Hydraulic Hose
Wing Main Frame LH

Wing

Journ
Jack
Jack

Wing
Wing
Gang
Wing
Hydra

-Pa

Mzin Frame RH

- Gauge Wheel Mount

al
Screw
Screw Sleeve

Stand

Main Frame
Frame -~ Rear
Gang Frame
ullic Hose

ge 19=



Effective: ,

J. I. CASE PARTS PRICE LIST

FRE Inside
FLHE Inside
RRH Wing
RLH Wing

Gang Frame FRH
nang Frame FLH
Gang Frame RREH
Gang Frame RLH

1¢ Hose
ang Shank
n Mount

Pin Assembly
Duty Clevis



AMCO NO.

101005
20052
20051
20049
20050

08514
0852A
0861A
20067
20041

20042
085564
0856A
08574
0858A

11469.
0575B
20014
0970
20015

0971
0981
0982
0983
0984

0985
0986
17014
11503
0B46A

20061
20062
100974
20037
16025

16026
20094
20045
0836
0837

4681

J.

CASE NO,

T56604
TG6605
T56606
T56607
T56608

T56649
T56650
T56651
T56652
T56653

T56654
T56656
T56657
T56658
T56659

T56660
T56662
TS5A666
TS56667
T56668

T56669
T56670
T56671
T56672
T56673

T56674
T56675
T56687
T56688
T566980

T56692
T56693
T56694
T56696
T56980

T56981
T56982
TS56983
T56986
T56987

Effective:

I, CASE PARTS PRICE LIST

DESCRIPTION

Truss Rod

Truss Lift LH

Truss Lift RH

Truss Rod Anchor RH
Truss Rod Anchor LH

Rockshaft Assembly RH
Rockshaft Assembly LH
Tongue Control Rod Shaft
Rockshaft Tie Link

Yoke RH

Yoke LH '
Wing Rockshaft RH
Wing Rockshaft LH
Wing Rockshaft RH
Wing Rockshaft LH

Hydraulic Cylinder

Center Rockshaft

Gang Frame ,

Gang Frame s
Gang Frame

Gang Frame
Gang Frame
Gang Frame
Gang Frame
Gang Frame

Gang Frame

Gang Frame

End Bell = Small
Gang Bearing

Wing Main Frame LH

Scraper Bar Support = Ridgid G
Scraper Bar Support - Flex Gan
Shim

Rockshaft

Adjusting Yoke = Male RH

Adjusting Yoke - Male LH
Retainer Pin

Connector

Scraper Special RH Assembly
Scraper Special LH Assembly

-Page 2l=



Vo -*,J_!.I AN LN Tt AT L s T

SRCIRRRAR &/ NS N PR AR ST IRONPAS: T FRT I SO St SRR R

Effective:

J. I, CASE PARTS PRICE LIST

| 1 |
AMCO NO, CASE NO, DESCRIPTION

/
101019 TS7179 Scraper Blade
160124 T57199 Bearing Riser
101078 TH57231 Scraper Bar
101090 TS57234 Scraper Bar
20112 TS57373 Scraper Special RH
20113 T57374 Scraper Special LH
20046A T57386 Connector
10470 T57455 Hub Bolt
11581 T57462 Disk Blade - 32" x 5/16 C,0,
11582 T57463 Disk Blade - 32" x 3/8 C,O0,
17015 T57465 End Bell = Small
17016 T57466 End Bell = Large
11504 . T57467 - Bearing
0739A T57604 Bearing Riser
1584~ T57628 u =
10977 . T63123 Seal Repair Kit
10976 T63124 Seal Repair Kit
10996 T63143 Seal Repair Kit
10996 T63226 Seal Repair Kit .
FB=09-0013 = T63252 Bearing & Housing Assembly
11391 T63254 Seal Repair Xit
11265 T63264 Seal Repair Kit
11242 T63273 Seal Kit
11148 T63274 Seal Xit ¢
FB-09=0015 T63287 Bearing & Housing Assembly

=Page 22=




